

24 hrs Thickness Swell Test Certificate

Wednesday, April 15th, 2020

Supplier: TITUS TEKFORM Pty Ltd (8/59 Jersey Road, Bayswater, VIC 3153, Australia)

Sample Description: Titus - Riven Walnut 602.8W24.120.030

Date Tested: April 2nd, 2020 (Tested by NATA Accreditation No: 1231 Laboratory)

Test Method: AS/NZS 4266.1-2017 Section 10 "Reconstituted wood-based panels – Methods of test Swelling in thickness after immersion 24 hrs in water".

Test Results:

Product ID and Description	Surface Treatment	AS 4266.1:2017 Section 10 - 24hr thickness swell	Verification of Compliance in accordance with AS/NZS1859.2:2017 Clause 9
Sample ID: 131389 18mm MDF core*	Decorated with Riven Walnut Melamine Surface bonded to both sides	5.7%	PASS

**Specification Standard: AS/NZS 1859.2:2017 Clause 7.8 & Table 6 and Product classification: >12 to 22 mm Medium Density Fibreboard*



Dr. Vyt Garnys
PhD, BSc(Hons) AIMM, ARACI, ISIAQ
ACA, AIRAH, FMA
Managing Director and Principal Consultant



Tuan Duong
BEng (Chemical)
Senior Consultant



Travis Hale
BSc (Biotechnology)
Consultant

V2003062